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Plot 7-388. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax(SU) — Ch. 1)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
Frequency Ant. Pol. Anu_enna Turptable OIS AFCL Al Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4824.00 Awg - - -78.25 4.60 33.35 53.98 -20.63
4824.00 Peak - - -66.62 4.60 44.98 73.98 -29.00
12060.00 Awg - - -80.63 12.83 39.20 53.98 -14.78
12060.00 Peak - - -69.20 12.83 50.63 73.98 -23.35

Table 7-51. Radiated Measurements Antenna 4a

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:
11/30/2023 - 2/23/2024

EUT Type:
Tablet Device
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Plot 7-389. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax(SU) — Ch. 6)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
Frequency Ant. Pol. Antt_anna Tur_ntable AT AFCL el Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4874.00 Awg - - - -78.53 4.56 33.03 53.98 -20.95
4874.00 Peak - - - -66.56 4.56 45.00 73.98 -28.98
7311.00 Awg - - - -79.60 8.37 35.77 53.98 -18.21
7311.00 Peak - - - -67.77 8.37 47.60 73.98 -26.38
12185.00 Awg - - - -81.02 13.16 39.14 53.98 -14.84
12185.00 Peak - - - -69.50 13.16 50.66 73.98 -23.32

Table 7-52. Radiated Measurements Antenna 4a

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:

11/30/2023 - 2/23/2024

EUT Type:
Tablet Device
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Plot 7-390. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax(SU) — Ch. 11)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antt_anna Tur_ntable AT AFCL el Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4924.00 Awg - - - -78.22 4.64 33.42 53.98 -20.56
4924.00 Peak - - - -66.81 4.64 44.83 73.98 -29.15
7386.00 Awg - - - -79.45 8.37 35.92 53.98 -18.06
7386.00 Peak - - - -67.12 8.37 48.25 73.98 -25.73
12310.00 Awg - - - -81.18 13.64 39.46 53.98 -14.52
12310.00 Peak - - - -69.62 13.64 51.02 73.98 -22.96

Table 7-53. Radiated Measurements Antenna 4a

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:
11/30/2023 - 2/23/2024

EUT Type:
Tablet Device
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7.7.2 Antenna 2a Radiated Spurious Emission Measurements
§15.247(d) §15.205 & §15.209; RSS-Gen [8.9]
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Plot 7-391. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11b — Ch. 1)
Mode: 802.11b
Data Rate: 1Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4824.00 Awy - - - -78.38 4.60 33.22 53.98 -20.76
4824.00 Peak - - - -66.11 4.60 45.49 73.98 -28.49
12060.00 Awy - - - -80.98 12.83 38.85 53.98 -15.13
12060.00 Peak - - - -69.18 12.83 50.65 73.98 -23.33

Table 7-54. Radiated Measurements Antenna 2a

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:
11/30/2023 - 2/23/2024

EUT Type:
Tablet Device
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Plot 7-392. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11b — Ch. 6)
Mode: 802.11b
Data Rate: 1Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
Frequency Ant. Pol. Antt_anna Tur_ntable AT AFCL el Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4874.00 Awg - - - -78.46 4.56 33.10 53.98 -20.88
4874.00 Peak - - - -67.07 4.56 44.49 73.98 -29.49
7311.00 Awg - - - -79.64 8.37 35.73 53.98 -18.25
7311.00 Peak - - - -67.85 8.37 47.52 73.98 -26.46
12185.00 Awg - - - -80.92 13.16 39.24 53.98 -14.74
12185.00 Peak - - - -69.55 13.16 50.61 73.98 -23.37

Table 7-55. Radiated Measurements Antenna 2a

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:
11/30/2023 - 2/23/2024

EUT Type:
Tablet Device
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Plot 7-393. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11b — Ch. 11)
Mode: 802.11b
Data Rate: 1Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antt_anna Tur_ntable AT AFCL el Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4924.00 Awg - - - -78.27 4.64 33.37 53.98 -20.61
4924.00 Peak - - - -66.70 4.64 44.94 73.98 -29.04
7386.00 Awg - - - -79.38 8.37 35.99 53.98 -17.99
7386.00 Peak - - - -67.69 8.37 47.68 73.98 -26.30
12310.00 Awg - - - -81.03 13.64 39.61 53.98 -14.37
12310.00 Peak - - - -69.40 13.64 51.24 73.98 -22.74

Table 7-56. Radiated Measurements Antenna 2a

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
11/30/2023 - 2/23/2024

Test Report S/N:
1C2311270070-14.BCG

EUT Type:
Tablet Device
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Plot 7-394. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11ax(SU) — Ch. 1)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
Frequency Ant. Pol. Anu_enna Tur_ntable OIS AFCL Al Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4824.00 Awg - - - -78.12 4.60 33.48 53.98 -20.50
4824.00 Peak - - - -65.68 4.60 45.92 73.98 -28.06
12060.00 Awg - - - -80.80 12.83 39.03 53.98 -14.95
12060.00 Peak - - - -68.99 12.83 50.84 73.98 -23.14

Table 7-57. Radiated Measurements Antenna 2a

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

(CERTIFICATION)

MEASUREMENT REPORT

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:

11/30/2023 - 2/23/2024

EUT Type:
Tablet Device
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Plot 7-395. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11ax(SU) — Ch. 6)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
Frequency Ant. Pol. Antt_anna Tur_ntable AT AFCL el Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4874.00 Awg - - - -78.59 4.56 32.97 53.98 -21.01
4874.00 Peak - - - -67.33 4.56 44.23 73.98 -29.75
7311.00 Awg - - - -79.60 8.37 35.77 53.98 -18.21
7311.00 Peak - - - -67.85 8.37 47.52 73.98 -26.46
12185.00 Awg - - - -81.03 13.16 39.13 53.98 -14.85
12185.00 Peak - - - -69.81 13.16 50.35 73.98 -23.63

Table 7-58. Radiated Measurements Antenna 2a

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:

11/30/2023 - 2/23/2024

EUT Type:
Tablet Device
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Plot 7-396. Radiated Spurious Emissions above 1GHz Antenna 2a (802.11ax(SU) — Ch. 11)
Mode: 802.11ax(SV)
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antt_anna Tur_ntable AT AFCL el Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4924.00 Awg - - - -78.20 4.64 33.44 53.98 -20.54
4924.00 Peak - - - -66.79 4.64 44.85 73.98 -29.13
7386.00 Awg - - - -79.59 8.37 35.78 53.98 -18.20
7386.00 Peak - - - -67.65 8.37 47.72 73.98 -26.26
12310.00 Awg - - - -80.86 13.64 39.78 53.98 -14.20
12310.00 Peak - - - -69.55 13.64 51.09 73.98 -22.89

Table 7-59. Radiated Measurements Antenna 2a

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:
11/30/2023 - 2/23/2024

EUT Type:
Tablet Device

Page 255 of 376

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.7.3 CDD Radiated Spurious Emission Measurements
§15.247(d) §15.205 & §15.209; RSS-Gen [8.9]
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Plot 7-397. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 1)
Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
Frequency Ant. Pol. Antgnna Tur.ntable AR AFCL F Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4824.00 Awg - - - -78.39 4.60 33.21 53.98 -20.77
4824.00 Peak - - - -66.09 4.60 45.51 73.98 -28.47
12060.00 Awy - - - -80.78 12.83 39.05 53.98 -14.93
12060.00 Peak - - - -68.82 12.83 51.01 73.98 -22.97

Table 7-60. Radiated Measurements CDD

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:
11/30/2023 - 2/23/2024

EUT Type:
Tablet Device
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Plot 7-398. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 6)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-399. Radiated Spurious Emissions above 18GHz CDD (802.11n — Ch.6)
FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
X Page 257 of 376
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Mode: 802.11n

Data Rate: MCS10

Distance of Measurements: 3 Meters

Operating Frequency: 2437MHz

Channel: 6

Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]

4874.00 Awy - - - -78.57 4.56 32.99 53.98 -20.99
4874.00 Peak - - - -66.18 4.56 45.38 73.98 -28.60
7311.00 Awy - - - -79.71 8.37 35.66 53.98 -18.32
7311.00 Peak - - - -68.14 8.37 47.23 73.98 -26.75
12185.00 Awy - - - -80.96 13.16 39.20 53.98 -14.78
12185.00 Peak - - - -68.99 13.16 51.17 73.98 -22.81

Table 7-61. Radiated Measurements CDD

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:

11/30/2023 - 2/23/2024

EUT Type:
Tablet Device
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Plot 7-400. Radiated Spurious Emissions above 1GHz CDD (802.11n — Ch. 11)
Mode: 802.11n
Data Rate: MCS10
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antt_anna Tur_ntable AT AFCL el Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4924.00 Awg - - - -78.20 4.64 33.44 53.98 -20.54
4924.00 Peak - - - -66.50 4.64 45.14 73.98 -28.84
7386.00 Awg - - - -79.32 8.37 36.05 53.98 -17.93
7386.00 Peak - - - -67.76 8.37 47.61 73.98 -26.37
12310.00 Awg - - - -81.19 13.64 39.45 53.98 -14.53
12310.00 Peak - - - -69.87 13.64 50.77 73.98 -23.21

Table 7-62. Radiated Measurements CDD

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:

11/30/2023 - 2/23/2024

EUT Type:
Tablet Device
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Plot 7-401. Radiated Spurious Emissions above 1GHz CDD (802.11ax (SU) — Ch. 1)
Mode: 802.11ax (SU)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
Frequency Ant. Pol. Anu_enna Tur_ntable OIS AFCL Al Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4824.00 Awg - - - -78.24 4.60 33.36 53.98 -20.62
4824.00 Peak - - - -66.78 4.60 44.82 73.98 -29.16
12060.00 Awg - - - -80.94 12.83 38.89 53.98 -15.09
12060.00 Peak - - - -69.24 12.83 50.59 73.98 -23.39

Table 7-63. Radiated Measurements CDD

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-14.BCG

Test Dates:
11/30/2023 - 2/23/2024
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Plot 7-402. Radiated Spurious Emissions above 1GHz CDD (802.11ax (SU) — Ch. 6)
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Plot 7-403. Radiated Spurious Emissions above 18GHz CDD (802.11ax (SU) — Ch.6)
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Mode: 802.11ax (SU)

Data Rate: MCS2

Distance of Measurements: 3 Meters

Operating Frequency: 2437MHz

Channel: 6

Frequency Ant. Pol. Antgnna Turptable AT AFCL il Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H

4874.00 Awg - - - -78.59 4.56 32.97 53.98 -21.01
4874.00 Peak - - - -66.51 4.56 45.05 73.98 -28.93
7311.00 Awg - - - -79.66 8.37 35.71 53.98 -18.27
7311.00 Peak - - - -67.70 8.37 47.67 73.98 -26.31
12185.00 Awg - - - -80.99 13.16 39.17 53.98 -14.81
12185.00 Peak - - - -69.60 13.16 50.56 73.98 -23.42

Table 7-64. Radiated Measurements CDD
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Plot 7-404. Radiated Spurious Emissions above 1GHz CDD (802.11ax (SU) — Ch. 11)
Mode: 802.11ax (SU)
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
4924.00 Awy - - - -78.20 4.64 33.44 53.98 -20.54
4924.00 Peak - - - -66.32 4.64 45.32 73.98 -28.66
7386.00 Awy - - - -79.52 8.37 35.85 53.98 -18.13
7386.00 Peak - - - -68.08 8.37 47.29 73.98 -26.69
12310.00 Awy - - - -81.14 13.64 39.50 53.98 -14.48
12310.00 Peak - - - -69.63 13.64 51.01 73.98 -22.97
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7.7.4 Antenna 4a Radiated Restricted Band Edge Measurements
15.205 §15.209; RSS-Gen [8.9

Mode 802.11b
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1
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Plot 7-405 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Plot 7-406 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Plot 7-407 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Plot 7-408 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Plot 7-409 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Plot 7-410 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Plot 7-411 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Plot 7-413 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Plot 7-414 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Plot 7-415 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Plot 7-417 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Plot 7-419 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Plot 7-437 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Plot 7-441 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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amd -
U N N IO

T T T T T T i T T
2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-451 Radiated Restricted Lower Band Edge Measurement Antenna 4a

802.11ax-SU
MCS4

3 Meters
2432MHz

5

PASS packs o ‘F}gw g mgg Peak: 2389.04 MHz, 63.14 dBuV/m
g, feet: 8848 SWT: 1.0ms  Avg: 2390.00 MHz, 46.39 dBuV/m

140

120 A

100 1

80 1

Field Strength (dBuV/m)

IR

40

T T T T T T i T T
2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-452 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2432MHz

5

PASS pacrage It 53& % mgg Peak: 2389.64 MHz, 64.61 dBuV/m
pug, et 308 SWT: 1.0ms _ Avg: 2390.00 MHz, 46.79 dBpV/m

140 1

120

100 A

Field Strength (dBuV/m)

T T T T T T i T T
2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-453 Radiated Restricted Lower Band Edge Measurement Antenna 4a

802.11ax-SU
MCS9

3 Meters
2437MHz

6

P ASS packs o ‘F}gw g mgg Peak: 2344.40 MHz, 62.50 dBuV/m
g, et 908 SWT: 1.0ms  Avg: 2390.00 MHz, 45.19 dBpV/m

140 1

120

100 A

80 1

Field Strength (dBuV/m)

60

40

T T T T T T i T T
2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-454 Radiated Restricted Lower Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9
3 Meters
2437MHz
6
PASS 53'35;#5%%: s 53& % mgg Peak: 2483.50 MHz, 66.75 dBuV/m

Pesk Offeet- 80dp SWT: 1.0ms _ Avg: 2483.50 MHz, 49.16 dBuV/m

Field Strength (dBuV/m)

S
e

e e ]

T T T T T T T T T
2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-455 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS4

3 Meters

2442MHz

7

RBW: 1 MHz  pegk: 2485.11 MHz, 63.17 dBuV/m

i;elak-fra(e .
PASS g gicios Yomz iz 085063 50 itz 48.01 deyvjm

140 1

120

100 A

80

Field Strength (dBuV/m)

60

40

T T T T T T T T T
2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-456 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2442MHz

7

PAS pacrage It 53& % mnz Peak: 2483.96 MHz, 67.23 dBuV/m
prg et 9% SWT: T.oms  Avg: 2483.50 MHz, 50.35 dBuV/m

140

1204

80

Field Strength (dBuV/m)

60 1

40 1

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-457 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU
MCS2

3 Meters
2447MHz

8

PASS Paak Toa REW: 1Mz Peak: 2487.30 MHz, 67.31 dBUV/m
g, Offset 9148 ST 1.0ms Avg: 2483.50 MHz, 49.99 dBuV/m

140

1204

100

80+

Field Strength (dBuV/m)

60

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-458 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2447MHz

8

P ASS ol sl RBW: 1 MHz  peak: 2483.84 MHz, 65.12 dBuV/m
Avg. Offse(:_lo.ﬁd

8 YON: 2 oMz Avg: 2484.76 MHz, 49.71 dBuV/m

140 4

120 1
100+

80

Field Strength (dBuV/m)

60 1

40 A

o

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-459 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS9

3 Meters

2447MHz

8

P ASS Peak Trace 53Wf ; mg Peak: 2483.50 MHz, 68.85 dBuV/m
Ayg, Offset: 10748 SWT: 1.0ms  Avg: 2483.61 MHz, 51.03 dBuV/m

140 1

120 1

100+

80

Field Strength (dBuV/m)

60

40 A

P

..
Mg

A A A Sy et

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-460 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS2

3 Meters
2452MHz

9

1 . RBW: 1 MHz .
PAS feok Tiace o 14 VBW: 3 MHZ Peak: 2484.53 MHz, 59.12 dBuV/m

Avg. Offse SWT: 1.0ms _Avg: 2485.11 MHz, 47.17 dBuV/m
140 1
E
S 120 1
2
2
< 100 1
©
s
& 80 4
]
(Y]
E 60 L\‘
SOy
40 A B e e e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-461 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU
MCS4

3 Meters
2452MHz

9

P AS L Tace sgw; g mg Peak: 2484.88 MHz, 64.29 dBuV/m
Ayg, Offset: 10638 SWT: 1.0ms _ Avg: 2484.30 MHz, 50.91 dBuV/m

1404

120 1

100 4

80 1

Field Strength (dBuV/m)

60

e et A (e e et

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-462 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU
MCS9

3 Meters
2452MHz

9

P AS ol sl sgw; g mg Peak: 2486.26 MHz, 65.06 dBuV/m
Ayg, Offset: 10798 SWT: 1.0ms _ Avg: 2484.07 MHz, 50.86 dBuV/m

140 4

120 1

100 A

80

Field Strength (dBuV/m)

60 1

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-463 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU
MCS2

3 Meters
2457MHz

10

P AS L Tace sgw; g mg Peak: 2483.50 MHz, 67.07 dBuV/m
Ayg, Offset: 10438 SWT: 1.0ms _ Avg: 2483.50 MHz, 51.10 dBuV/m

1404

120 1

100 4

80

Field Strength (dBuV/m)

60 1

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-464 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2457MHz

10

P ASS ol sl RBW: 1 MHz  peak: 2483.50 MHz, 66.68 dBuV/m
Avg. Offse(:_lo.ﬁd

o VoW 2 oMz  Avg: 2483.50 MHz, 50.73 dBuV/m

1404

120 1

100 4

80 1

Field Strength (dBuV/m)

60

40 A

.

T

e A A e e e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-465 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS9

3 Meters

2457MHz

10

RBW: 1 MHz  peak: 2483.50 MHz, 68.16 dBuV/m
PASS :vq. (;ffse(:_lonB VBW: 3 MHz Ak & KV/

SWT: 1.oms _ Avg: 2483.50 MHz, 49.41 dBuV/m

140 4

120 1

100+

80

Field Strength (dBuV/m)

60

40 A

e e e e e ]

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-466 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS2

3 Meters

2462MHz

11

Peak Trace

RBW: 1 MHz  peak: 2483.73 MHz, 65.17 dBuV/m

PAS Avg, Offset: 10.408 YOI 3 T2 Avg: 2483.50 MHz, 50.63 dBuV/m

SWT: 1.0ms

1404

120 1

100 4

80 1

Field Strength (dBuV/m)

60

40 A

= A

et e b iy e e ~arg g~ e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-467 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS4

3 Meters

2462MHz

11

Peak Trace

RBW: 1 MHz  peak: 2483.84 MHz, 67.34 dBuV/m

PAS Avg Offset: 10.608 YOI 3 T2 Avg: 2483.50 MHz, 51.04 dBuV/m

SWT: 1.0ms

140 4

120 1

100

80

Field Strength (dBuV/m)

60 1

40 1

2t

~,

BN VERPESICDEE o LU0 Der DATUSH B LT

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-468 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS9

3 Meters

2462MHz

11

Peak Trace

RBW: 1 MHz  peak: 2483.73 MHz, 68.93 dBuV/m

PAS Avg, Offset: 10.7d8 YONT: 3 ST Avg: 2483.50 MHz, 49.95 dBuV/m

SWT: 1.0ms

140 4

120 1

100 A

80

Field Strength (dBuV/m)

60 1

a0 1

>,

e

e e et e e s s ]

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-469 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS2

3 Meters

2467MHz

12

Peak Trace

RBW: 1 MHz  peak: 2483.61 MHz, 61.52 dBuV/m

PAS Avo, Offset: 10.408 YO 2 0T Avg: 2483.73 MHz, 50.70 dBUV/m

SWT: 1.0ms

1404

120 1

100 4

80

Field Strength (dBuV/m)

60 4

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-470 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

MCS4

3 Meters

2467MHz

12

Peak Trace

RBW: 1 MHz  peak: 2483.96 MHz, 64.16 dBuV/m

PAS Avg Offset: 10.608 YOI 2 T2 Avg: 2483.50 MHz, 51.19 dBuV/m

SWT: 1.0ms

140 4

120 1

100+

80

Field Strength (dBuV/m)

60

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-471 Radiated Restricted Upper Band Edge Measurement Antenna 4a

802.11ax-SU

MCS9

3 Meters

2467MHz

12

Peak Trace

RBW: 1 MHz  peak: 2483.50 MHz, 64.23 dBpuV/m

PAS Avg Offset: 10.7d8 YOI 3 0T Avg: 2483.73 MHz, 50.84 dBuV/m

SWT: 1.0ms

140 4

120 1

100

80

Field Strength (dBuV/m)

60 1

40

B S

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-472 Radiated Restricted Upper Band Edge Measurement Antenna 4a
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7.7.5 Antenna 2a Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11b
MCS11

3 Meters
2412MHz
1

RBW: 1 MHz  peak: 2366.00 MHz, 54.76 dBuV,
PASS Avg Offset 9.6d8 VBW: 3 MHz i z LV

SWT: 1.0ms Avg: 2383.04 MHz, 42.80 dBuV/m

140 4

120 1

100 1

80 1

Field Strength (dBuV/m)

60 1

/
p—

N, R D -

T e e S Eonmaee

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-473 Radiated Restricted Lower Band Edge Measurement Antenna 2a

802.11b
MCS11

3 Meters
2462MHz
11

PASS pask SEW: I MHZ  Peak: 2484.99 MHz, 57.83 dBuV/m
‘,};gk%ffffiztt 8948 SWT: 1.0ms Avg: 2486.49 MHz, 45.41 dBpV/m

140 1

120 A

100 4

80+

Field Strength (dBuV/m)

60 1 - A"

B e

40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-474 Radiated Restricted Upper Band Edge Measurement Antenna 2a
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11b

MCS11

3 Meters

2467MHz

12

PASS peak Trace REW:1MHz  peak: 2483.50 MHz, 61.02 dBuV/m
Avg, Offset: 10248 ST 1.oms  Avg: 2483.50 MHz, 51.14 dBuV/m

140 4

120 1

100 1

80 1

Field Strength (dBuV/m)

60

40 A

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0

Frequency (MHz)

Plot 7-475 Radiated Restricted Upper Band Edge Measurement Antenna 2a

802.11b

MCS11

3 Meters

2472MHz

13

PASS peak Trace RBW:1MHz  peak: 2485.91 MHz, 59.79 dBuV/m
Avg. Offset:. 10.2d8

Yon: 30z Avg: 2485.11 MHz, 50.87 dBuV/m

140 4

120 4

100 1

80

Field Strength (dBuV/m)

60

PI e e  — o, TN SBRINPEIY SN NP IR SUUY U GG

S

“.’\

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
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